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The following sample(s) was / were submitted and identified on behall of the client as:

Samole Descriotion: WHITE WOVEN FABRIC ADP-3020

@!9!:WHITE

IhigXECgg: 0.2mm

Swle/ltem No.: ADP-3O20

Composition: 1 00o/"P

Countrv of Destination: GERMANY

Test Feouested:

To determine the llammability (building materials class B1) in accordance Wth DIN 4102- l (May 1998) Fire

behaviour ol building materials and elements Part l: Classification ol building materials, Requirements and

testing

@!!g: - See attached sheet -

Classilication: The tested sample meets class Bl building materials requirements of DIN 4102-1 (May

1998).

].estPe4@:
Sample Receiving Date :

Test Parforming Date :

Signed for and on behall ol
SGS-CSTC Co., Ltd. Anji Branch

`IL

Allen Zou
Technical Manager

OCT ll,2018

0CT ll,2018 TO OCT 24,2018
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SGS
Test Report

l. Test conducted

This tesl was conducted as per DIN 4102-15:1990 DIN 4102‐ 16:1998 and DIN 4102‐ 111998 Clause 6 2,

and ClassincatiOn in according to DIN 4102‐ 1(May 1998)ClauSe 6 1 Class Bl mate面 als

il. Sampie details

Conditioning

Prior to testing, the sample was conditioned at least 14 days to conslant mass at a temperature of 23 1 2 t,
and a relative humidity ol 50 1 6 %.

I ll. Test results

1) "Brandschacht" Test according to DIN 4102-15 &16

Exoosed surface: The front face
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Sample description / Color Fab“c/Whne

Density About 147 g/m'?

Size of samde 1000mmx19omm&190mmx90mm

Resuks of“ Brandschacht"Test(part l)

UnitＬｉｎｅ
Ｌ

Test assemblies No.

Lengthwise W dlh輛se

1 浙gmenl力
ngS¨codngゃ馴N綱 02 pan l■  /

２

　

３

Max. llame height above lower sample edge; cm

Timel) min:s

30

00110

30

00108

4

Meltinc/burnino throuoh

Timel) min:s

/

00:01

/

00:01

5

6

Back ol specimen

Flaming/glowing, l-ime1) min:s

Discolouring. Time " min:s

/

00:01

00:01

/

00:01

00:01

７

　

　

　

８

　

９

Burninq droolets

Begin 1) min:s

Amount

Specimen material falling otf in separate droplels

Specimen material falling off continuously

Yes

00:03

/

V

/

Yes

00102

/

V

/

To be continued...
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To be continued...

Results of "Brandschacht" Test (part 2)

」ｉｎｅ
」

Unl
Test assemblies No.

Lengthwise Widh輛se

０

　

１

　

２

Burnino oarts

Begin 1) min:s

Parts of sample falling off separately

Parts of samde falling off continuously

No

/

ノ

/

No

/

/

/

13
Duration oi conlnued combustion on mesh base  min:s
rmax)

No No

14

15

16

Burner flame imoairment bv driooino/fallino
material

Time') min:s

Premature endino ol test

End of burning at specimen tr min:s

Time when test terminated 1il applicauel ') min:s

17

18

19

20

21

Bufnino after end of test

Duration

Number ol specimens

Front of specimen

Back of specimen

Height ol llame

mlnis

間

／

７

／

／

／

恥

／

／

／

／

／

22

23

24

25

26

27

Glowino after end of test

Duration min:s

Number of specimens

Front of specimen

Back ol specimen

Top half of specimen

Bottom half of specimen

No

ア

/

/

/

/

/

陥

／

／

ノ

ノ

／

／



SGS

Note: 1) time from start ol testing

*Reduction in number ol test (OlN 4102 Paft 16, clause 5.4

Class 81 materials:

lf the residual length measured after the lirst test is 45cm or greater, turther tests are not required.

2) Normal Flammability Test according to DIN 4102-l Clause 6.2

Edge ignition

Fire application time: 15s

Test RepOrt       No AJFS1810009829FF   Date:0∝ .29,2018  Page 4 of5

ResuLs of“ Brandschacht"Test(part 3)

Line

No
Unl

Test assemblies No.

Lrrsth-i*---f W,dth-i."

８

　

　

９

２

　

　

２

Residual lenoth

Single results

Average of the single results

Cm

Cm

/ /

71 69 71 70

73 73 72   1   73

715 71 5

０

　

１

３

　

３

Smoke temoerature

Max. ol average C

Time') min:s

/

1396

03:45

/

1412

03:16

Parameter
Lengthwise Crosswise

1 2 3 4 5 6 7 8 9 10

Whether or not flaming extinguished
before reach the qauqe mark(YeyNo)

Yes Yes Yes Yes Yes Yes Yes Yes Yes Yes

Whether or not flaming reach the
measuring mark within 20
seconds(YedNo)

No No No No No No No No No No

Time for the flame tip to reach the
oauoe mark(s)

NA NA NA NA NA NA NA NA NA NA

Afteria ne lme(s) 0 0 0 0 0 0 0 0 0 0

l\ilax. flame height (cm) 2 3 つ
‘ 2 1 2 1 1 2 2

MOnen d‖ pping(YeslNo) No No No No No No No No No No

Smoke developments (visual
imoression)

NA--Not applicable

To be continued...
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lV. DIN 4102-1:1998 Criteria lor classilication

1) All materials, except f looring, may be classed as 81 materials if they meet the following requirements a) and

b):

a) The test using the 'Brandschacht' apparatus described in DlN41o2-15 (cf. subclause 6.1.3.1)shall be

deemed passed if

- The mean value for the residual length (portion of specimen that has not burned or charred; cf. subclause

9.1 of DIN 4102-16) of each specimen is at least 15 cm and no individual values are lower than 0 cm,

- The mean effluent temperature does not exceed 200 C in any test,

- The requirement tor the residual length of each specimen is met even where there is atterflame, afterglow, or

smouldering.

b) Pass DIN 4102-1: 1998 sub-clause 6.2.3 lgnitability Test if

For each specimen, flaming doesn't reach the gage mark within 20s after llame application'

2) Materiats may be ctassed as 82 materials if they pass the ignitibility test specilied in DIN 4102- l : 1998

subclause 6.2.5.

For each sp€cimen, flaming doesn't reach the gage mark ('15Omm marks) within 20s alter flame application.

3) Combustible materials which cannot be classed as B1 or 82 materials shall be classed as 83 materials.

STATEMENTS:

This test report does not replace any mandatory certification ol the product that may be required.

The test results relate to the behaviour of the test specimens of a product under the particular conditions ol

the test; they are not intended to be the sole criterion lor assessing the potential tire and smoke hazad ol

the product in use.

Photo Appendix:

SGS authenticate the pholo on original report only

-'- End ol Beport .--
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